
20

1 193737 1 Head Adj. Housing

2 193735 1 Spring

3 193740 1 Pivot Bracket

4 193697 1 Bearing Mtg Plate

5 193698 2 Bearing Housing

6 193689 1 Clevis Pin, 6x30

7 193690 1 Clevis Pin, 6x40

8 193693 2 Pivot Stud

9 193738 1 Cap Plug

10 193739 1 Head Adj. Rod

11 193732 4 Washer, Plastic

12 193723 1 Motor Plate

13 193662 1 Handle Grip

14 193657 1 Knob, M8x25

15 193653 1 Kit, Linear Bearing (Set/4)

16 193663 1 Kit, Oil Seal (Set/4)

17 193699 1 Blade Guard, 10”

18 193672 1 Blade Flange - Inner

19 193678 1 “Y” Tube Fitting

20 193677 1 Water Valve

21 193679 1 Hose Barb Fitting

22 193682 1 Water Tubing, Braided 20x16

23 193651 1 Splash Flap

24 193665 2 Limit Ring

25 193655 2 Knob, Limit Ring M6F

26 193669 1 Motor Assy: 1.5HP 115V-60 Hz

-- 193797 1 Capacitor, Motor: 110 mFd/400Vac

27 193741 1 Switch Control Assy

28 193713 2 Shoulder (Left & Right)

29 193714 2 Stop Block, Adj,

30 193660 2 Knob, Lever M10x35

31 193661 2 Knob, Lever M8x20

32 193692 2 Pivot, Shoulder

33 193683 1 Fence, Sq. Rail

DIAG PART QTY DIAG    PART    QTY
  LOC NO REQ DESCRIPTION LOC     NO     REQ    DESCRIPTION

34 193717 1 Angle Guide

35 193656 1 Knob, M6x20

36 193688 1 Screw - Special

37 193695 1 Nut, Square M6

38 193733 1 Scale, Dual

39 193736 1 Nut, Square

40 193696 1 Mounting Bar

41 193716 1 Backstop Angle

42 193734 1 Splash Shield

43 193707 1 Side Table Extension

44 193659 2 Knob, Lever M8x30

45 193676 1 Water Pump 115V-60Hz

46 193680 1 Set, Table Legs

46a 193702 2 Table Leg, Left

46b 193747 2 Table Leg, Right

47 193681 4 Table Leg Pad

48 193727 4 Table Lift Handle

49 193667 1 Drain Plug

50 178048 1 Wrench, 19mm Open-end

51 193674 1 Hex Key, 6mm

52 193703 1 Water Tank - FRS-30

-- 193704 1 Water Tank - FRS-38

53 193710 2 Table Slat, Front - FRS-30

-- 193711 2 Table Slat, Front - FRS-38

54 193708 1 Table Slat, Rear - FRS-30

-- 193709 1 Table Slat, Rear - FRS-38

55 193686 1 Set, Guide Bars - FRS-30

-- 193687 1 Set, Guide Bars - FRS-38

56 193673 1 Blade Flange, Outer

57 193745 1 Hex Nut, 12mm L.H.

58 193743 2 Water Tube, Black 10x6,5x380

59 193744 1 Wrench, 10mm Open-end

60 185233 1 Hex Key, 5mm

NS 030129 1 Plug, 5-15P 125V-15A

SPART PARTS LIST for FRS-30 & FRS-38

ELECTRICAL DIAGRAM: FRS 30 & 38ConstructionParts.com      888-634-4289 
 
 
 
 
 
 
 
 
ConstructionParts.com 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
ConstructionParts.com      888-634-4289 
 
 
 
 
 
 
 
 
 
 
 
 
 



21

1

3

4

5

6

10

9

7

13

14

15

16

17

18

25
26

27

2

28

3231

11

12

8

20
2122

23

58

24
42

28

54

33

34

35

36
3738

39

40

55

45

30

29

29

41

32

48 46a

52

46b

46a

47
43

49

53

50

44

46b

5657

19

30

51
59

DIAGRAM: FRS 30 & 38

60

ConstructionParts.com      888-634-4289 
 
 
 
 
 
 
 
 
ConstructionParts.com 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
ConstructionParts.com      888-634-4289 
 
 
 
 
 
 
 
 
 
 
 
 
 




